Contract ID:CFPW11000007

Capital: X

NIFS ID #CLPWI17000007

Department: Public Works

SERVICE: Design- Bay Park Grit Removal

NIFS Entry Date: 07-MAR-17

Amendment

Time Extension: X

Addl Funds:

Blanket Resolution:

Term: from 28-DEC-10 to 28-DE(C-18

1) Mandated Program;

2) Comptroller Approval Form v
Attached:

3) CSEA Agmt. § 32 Compliance v
Attached:

4} Vendor Ownership & Mgmt,

RESH Disclosure Attached: Y
5) Insurance Required Y
Vendor Info: Department;
Name: Gannett Fleming Vendor 1D#: 52-2151596 Contact Name: Damon Urso
Engineers, P.C.
Address: 100 Crossways Park Contact Person: Stephan Address: Cedar Creek WPCP, Bidg R
West Hadjiyane 3340 Merrick Road
Suite 300 Wantagh, NY 11793 -
[...]
deposition and scour throughout the entite sewer as a

Client: City of Baltimore Department of
Public Worles
Location: Baltimore, MD

function of flow. The modeling revealed that not oaly
would the grit facility be subjected to vastly different
average- versus shock-loadings, but as flows increased
in the future, the performance requirements of the
facility would change.

Based on these modeling results, a grit removal facility
was designed to reduce operating and maintenance
costs at the plant and store grit during shock events to
reduce adverse impacts on treatment plant
performance. Designed facilities included six parallel
aerated grit chambers, two 10-ton overhead cranes, and
an odor control system.

To divert influent into the new facility, four 60-inch wet
taps, and two 96-inch linestops were designed especially
for the 96-inch SWD. Tapping of this magnitude had
never before been attempted.

Relevant Features:

*  Grit Analysis for Particle Size Distribution

* Developed Computer Model for Scour/Velocity
Profiles

¢ Six Parallel Aerated Grit Chambers

Job # 029604

Page | of |



) Gannett Flerning

NORTH RIVER WASTEWATER
TREATMENT PLANT

MAJOR ODOR EVENT RESPONSE
PLAN

Gannett Fleming was responsible for reviewing and
analyzing site monitoring data and developing proper
responses to potential major odor-releasing events at
the North River Water Pollution Control Plant.

The North River Water Pollution Control Plant
(WPCP) experienced persistent problems with odor
complaints from neighboring communities. Because of
these probletns, 2 consent order was given by the New
York State  Department of  Environmental
Conservation (NYSDEC) for an outside agency to
prepaze 2 plan of action in the event of 2 major odor
evenf. Gannett Fleming served as a subconsultant to
the Research Foundation of CUNY as a result of the
NYSDEC consent order to prepare 4 plan of action
response to a potential odor event,

The preliminary objective of this assignment was to
develop a Plan that can be used to immediately
investigate a major odot event when such an event is
identified. The secondary objective was to use this
Plan to investigate each major odor event when it
occuts.

Owner: New York City Department of
Environmental Protection
Location: New Yorlk, NY

The project addressed the existing conditions at North
River WPCP, and required engineering setvices to
cause odor, ie. settling tanks, sludge  facilities,
screening and grit areas, dewatering facilities, etc.;
contain odor, i.e. ducts, gates, transfer stations, etc.; or
eliminate odor, Le., wet scrubber systems and carbon
adsorption beds.

The project also included an analysis of existing air
quality monitoring data. The odor monitoring data
from five different monitoring stations which monitor
mostly F28 readings were compared with odor
complaints  from neighboring communities to
determine whether thete was any correlation between
H2S measurements and the number of odor
complaints,

A study was also performed on plan of zction in the
event of various emergency failures in the plant which
could potentially cause a major odor event. These
events included failure of primary treatment,
secondary treatment, sludge treatment, wet scrubber
systems, barge loading, electrical systems, and any
conceivable catastrophic failure,

Job # 317584

Page | of |



BUCCANEER WASTEWATER
TREATMENT PLANT EXPANSION

GRIT REMOVAL SYSTEMS

This project consisted of expanding the existing
Buccaneer Wastewater Treatment Plant to 1.90 MGD.
The expansion included a new gravity influent sewer; 2
new below-grade influent structure with rotary drum
screen and auger; a fiberglass master wetwell with two
relocated and one new raw sewage pump; an odot
control system; a fiberglass grit remover; converting
three 72-foot diameter steel package plants into
sequencing batch reactors; converting one 60-foot
diameter package plant into an effluent equalization
basin; chlotine contact chamber modifications; duplex
vertical turbine effluent pumps, effluent reuse, and
pump  system associated site  work, piping,
instrumentation and electrical work.

The project site is located in a tidal atea prone to
flooding during high tide. The existing facility had to
be maintained throughout construction so  all
permitted  effluent requirements were met. This
required a phased construction approach with
numerous temporary measures taken to assure
compliance.

In addition to designing this project, Gannett Fleming
provided full construction management services,
including a full time onsite construction manager for
the duration of the project.

Client: City of Atlantic Beach
Location: Atlantic Beach, FL

Relevant Features:

e Stationary screens

¢ Rotary drum screen

*  Grit auger removal system

* Sequential batch reactor treatment

City of Atlantic Beach-Florida
Public Works

1200 Sandpiper Lane

Atlantic Beach, Florida 32233-4381

job # 036118

Page | of |




 Gannett Fleming

GRASS ISLAND PHASE Il SLUDGE
DEWATERING FACILITY UPGRADES
ODOR CONTROL SYSTEM

Gannett Fleming was retained by the Town of
Greenwich to complete the Phase TI upgrade at the
treatment plant which involved improvements to the
solids handling and treatment system. The
improvements include gravity thickeners, pritary and
secondary digesters, dewatering and a state-of-the-art
odot control system. The thickening, storing and
processing of raw solids would result in significandy
more odors and is curreatly experienced with
dewatered anaerobically digested sludge.  Primary
solids and waste activated solids (WAS) would increase
biological activity and odor generation. The Grass
Island Treatment Plant is located in a residential area
adjacent to a boat yard and public walking trails within
an environmental preservation area. The odor control
system will be installed to collect and treat the air from
the thickeners, blend tank, gravity table, filter press,
dewatering building and truck loading bay. The design
includes a wet scrubber followed by carbon absorption
as a polishing step to remove any remaining odors.
This would minimize odors from impacting the
sensitive surrounding neishborhood.

The solids handling system provides the Town the
flexibility to dispose of thickened liquid ot dewatered
cake. A new 2-meter gravity table would thicken WAS
when operating in the thickened liquid mode. The
gravity table can also be used to thicken WAS when
operating in the dewatering mode to improve filter
press performance. The gravity table will be enclosed
to control odors.

The WAS from the gravity table or the gravity
thickeners will be mixed with thickened pritary solids
in a new blend tank just prior to further processing.
The mixed primary solids and WAS will then be

Owner:  Town of Greenwich
Location: Greenwich, Connecticut

pumped from the blend tank to two new filter presses
or directly to a truck for liquid disposal Gannett
Fleming selected filter presses over centrifuges after
visiting several facilities and performing a detailed
evaluation of the two alternatives. Belt presses are 2.0
meters wide and, similar to the gravity table, are
enclosed to control odors, BEach unit can dewater up
to 2,500 lbs. of dry solids per hour. Screw conveyors
will transport the filter cake to truck containers. The
conveyors are also enclosed to minimize odors.

The wet scrubber is a low profile type, three-stage
counter current pack scrubber. ‘The first stage uses a
mixture of blowdown solution from the second and
third stages, and fresh sodinm hydroxide (NaOH).
Stages 2 and 3 use a mixed solution of fresh sodium
hypochlorite (NaOCL) and NaOH which would
oxidize any remaining odorous compounds. The
chemical addition is automatically controlled with
oxidation/ reduction potential (ORP) and pH probes.
The scrubber system is designed to remove over 99%
of the influent hydrogen sulfide. After the third stage,
the air will pass through a mist eliminator followed by
an activated carbon system for polishing.

Job # 37330

Paga | of {



DESIGN AND CONSTRUCTION OF
WASTEWATER TREATMENT PLANT
UPGRADE AND IMPROVEMENTS
GRIT REMOVAL SYSTEMS

Our firm provided professional engineering services for
the planning, design, construction, and operation
phase to upgrade Greenwich’s Grass Island
Wastewater Treatment Plant. We prepared the plans,
specitications and construction docutments to upgrade
the wastewater treatment plant, increasing its design
capacity to 12.5 million gallons per day (mpd) with a
peak flow of 31 mgd, and bringing it into compliance
with its discharge permit requirements. The original
design capacity was 8.5 mgd with a peak of 21.0 mgd.

The Town of Greenwich had operated an activated
sludge wastewater treatment plent since the eatly
1960's, accommodating chronic problems of TSS and
BOD noncompliance for many vears. The project was
organized into three phases. Project Phase 1 consisted
of mprovements to secondary teeatment facilities at
the WWIP. Project Phase II involves improvements
to the Grass Istand’s solids handling and treatment
and to the wastewater collection system. The Phase 11
improvements would include the graviry thickeners,
primary and secondary digesters, dewatering, odor
control, and appurtenant pumping, The Phase 1T work
scheduled was to commence immediately following
completion of Phase I Project Phase III would
include nitrificatdon /denitrification treatment, that
would be defined based on the Long Island Sound
Model

Client: Town of Greenwich Department
of Public Works
Location: Greenwich, CT

Improvements were made to the tollowing facilities:
¢ septage receving stanion

*  Weisman fine screen grit washer and bagger
¢ influent pumping

¢ primary distribution chamber

¢ aeration tank distribution chamber

»  aeration tanks

*  final distribution chamber

s chlorine room and final clarifiers

* secondary effluent pumping seation

® chlotine contact tank

*  plant maintenance/garage building

*  administration control building with lab oratory
facilities.

* mechanized screening
& aerated grit chamber
*  primary settling tanks

Relevant Featutes:

*  Evalvated Grit Removal Systems

*  Aerated Grit Removal System

*  Grit Sharry Pumps/Washer

¢ Mechanical Self Cleaning Filter Screen
*  Shaftless Screw Conveyors

Contact:

Dwayne Lockwood

Superintendant, Town of Greenwich DPW
(203) 219-2233

Job # 037330

Page | of |



PORT RICHMOND WASTEWATER
TREATMENT PLANT CYCLONE

DEGRITTERS ALTERATION

Gannett Fleming petformed engineering evaluation
services as a subconsultant to Malcolm Pirnie for
replacing the cyclone degritters at the Port Richmond
Water Pollution Control Wastewater Treatment Plant.
Gannett Fleming evaluated various alternatives for the
existing Dorr-Oliver cyclones, they are experiencing
operational maintenance problems. - Plant personnel
indicated that the APEX liner only lasted
approximately 3 months and the upper cone liner
lasted approximately 6 months. On some occasions,
the operators replaced the APEX liner after 6 weeks
of operation. Annual replacement costs were quite
expensive and a detailed evaluation was necessary.
Gannett Fleming evaluated the vatious liner systems
including gum rubber liners, cetamic liners, and
neoprene.  The evaluation included replacing the
Dorr-Oliver  cyclone degtitters with Creb’s or
Wemco’s cyclones in order to imptrove the sludge
degritting opetations.

Relevant Features:

. Ewvaluate cyclones operation and maintenance
requirements.

. Evaluate APEX Liner and cone liner long-
term maintenance costs.

. Evaluate ceramic and neoprene liner
alternatives,

. Evaluate the impacts of high velocity grit on

the cyclone’s operations.

Contact:

Jerty Fragias
Chief, NYCDEP
(718) 595-4968

Client: New York City Department of
Environmental Protection
Location: Staten Island, NY

job # 039507

Page | of |



BERGEN POINT WASTEWATER
TREATMENT PLANT GRIT

FACILITIES

Gannett Fleming is a subconsultant for the design and
construction of the grit improvements at the Besgen
Point Wastewater Treatment Plant.

The Bergen Point WWTP has a design capacity of 30
mgd and also treats approximately 650,000 gpd of
scavenger waste. The WWTP has two separate grit
removal systemns, one to temove prit from the influent
sewage and the other to remove grit from the
scavenger waste. The in-plant grit system degrits the
raw sewage and consists of two aerated grit chambets
and one non-aerated bypass channel. The aerated grit
chambers are equipped with chains and flights with
buckets that capture and transport the grit into the grit
building on to a conveyor for transfer to a grit
dewatering unit. Washed grit is discharged to 2
“dumpster-veyor” located outside the grit building,

The existing grit system is beyond its useful life aad
excessive maintenance is required.  The project
involves replacing the grit removal system and
discharge conveyors including the three cyclones for
degritting the scavenger waste. The grit building
upgrades would also comply with OSHA standards.
The new improvements would include zdditional grit
removal capacity by adding a third grit chamber and
adding aeration and grit removal equipment to the
stand-by channe! to improve maintenance. The
aerated grit chamber, grit removal mechanism,
conveyors and grit washer would be teplaced either in
kind or convert to a simplet, mote efficient system. In
addition, alternate grit removal technology is being
evaluated including a compartmentalized rolling
aeration systemn that is energy efficient and does not
need submerged equipment that requites higher
maintenance,

Client: Suffolk County Department of
Public Worlks
Location: Suffolk County, NY

Relevant Features:
*  FEvaluating alternate grit removal technologies

*  New grit removal mechanisms, conveyor and grit
washets

s New cyclones

Contact:
Benjamin Wright, Chief Engineer
{631) 852-4204

Suffolk County Department of Public Works
335 Yaphank Ave
Yaphanl, NY 11980

Job # 043722

Page | of |



[0 Gannett Fleming

GREATER HAZLETON
WASTEWATER TREATMENT PLANT

UPGRADES

The Greater Hazleton Wastewater Treatment Plant
was upgraded in 1988, 2000 and again in 2008. The
plant was originally constructed in 1964 as a 5.8 mgd
conventional activated sludge plant, udilizing the Dors-
Oliver (D-O) Inka Process. The plant consisted of
grit removal, screening, primary clarification, acratioa,
final clarification and chlorinadon. Sludge treatment
consisted of sludge holding, sludge thickening, sludge
dewatering and incineration.

The 1988 upgrade to the plant included expanding the
plant capacity from 5.8 mgd to 8.9 mgd. The 1988
upgrade also included modifications to the ptimary
pump station, the addition of two biofilter towers,
retrofitting the existing step feed aeration tanks with
tapered fine-bubble air diffuser grid systems in three
aeration zones per tank and thtee new centrifugal
multi-stage blowers, two new final clarifiers, new
chlorination equipment and two belt filter presses for
shudge dewatering.

The 2000 upgrade to the plant included the
replacement of the existing mechanical screens with
new filter screens and screw-type solid transfer units,
construction of an additional gravity sludge thickener,
modifications  to  the primaty clatifiers, and
modifications to the existing electrical facilities.

Recent services to the Authotity included the
evaluation of nutrent removal processes for
compliance with Pennsylvania’s Chesapeake Bay
Tributary Strategy. The process modifications,
currently under design, will accomplish biological
nutrient removal (BNR) and chenical precipitation for
phosphorous removal. This was challenging due to
the existing WWTP processes of biotowers and
shallow aeration tanks. Process studies identified the
optional processes to fit within the existing plant site.
The 25 mgd BNR activated sludge will be followed by
denitrification filters and ultraviolet disinfection.
Other upgrades include replacement of bele filter
presses with rotary dewatering presses, removal and

Client: Greater Hazleton Joint Sewer
Authority
Location: Hazleton, PA

replacement of the incinerator, and rehabilitition of
the incinerator building. A contract sludge and
septage receiving station is also included.

A headworks analysis was completed in accordance
with NPDES Permit requirements. The pollutants
evaluated for potential local limits included 15 metals,
cyanide, and 19 organic pollutants. In preparation for
the headworks analysis, our firm prepared and
obtained U.S. Environmental Protection Agency (U.S.
EPA) approval of a sampling plan to allow plant staff
to collect data necessary for the analysis. Gannett
Fleming tabulated this data, as well as historic data, for
use in the analysis. Pollutants of concern were
identified and the headworks analysis calculations were
performed to develop and assess the need for
industrial wastewater discharge limits (focal limits) for
these pollutants.

The headworks screen and grit removal system is
being upgraded to accommodate 40 mgd peak wet
weather combined sewer overflow (CS0) flows and to
allow a future CSO treatment facility on site.

The project is coordinated with a multi-municipal
Corrective Action Plan for managing peak flows
within the tributary municipal collection systems, an

Job # 048847

Fagai of 2



update to the CSO Long-Term Control Plag, and an
update to the Authority's Act 537 Sewage Facilities
plan. The headworks scteen and grit removal system
1s being upgraded to accommodate 40 mgd peak wet
weather CSO flows and to allow a future CSO
treatment facility on site.

Other upgrades include replacerment of belt filter
presses with rotary dewatering presses, removal and
replacement of the incinerator, and rehabilitation of
the incinerator building. A contact sludge and septage
receiving station is also included.

The 2008 upgrades to the Wastewater Treatment Plant
consisted of the following major additions and
alterations: biological aerated filters in 2 new building;
modifications to existing headworks and grit chamber;
combined  sewer overflow  treatment;  rapid
mix/flocculation tank; chemically enhanced primary
clarifiers; chemical storage and pumping facilities;
ptimary pumping station rehabilitation; secondary
effluent pumping station; methano! addition; hauled
waste receiving station; sludge holding tank and
process improvements; piping modifications as
required; pump station improvements; odor control;
site work; plumbing, HVAC and electrical work for
the facilities.

Relevant Features;

¢ New Mechanical Screens

» Shaftless Screw Conveyors

» Grit Removal and Washer System

Contact:

Mz, Christopher Carsia
Director of Operations
(570) 454-0851

Greater Hazleton Joint Sewer Authority
P.QO. Box 651
Hazleton, PA 18201

Job# 048847

Pagel of 2



NEWTOWN CREEK WATER
POLLUTION CONTROL PLANT
CONSTRUCTION OF THE CENTRAL
RESIDUALS BUILDING
(SCREENINGS/HANDLING)

Gannett Fleming is a partner in a tri-venture team and
is performing construction management and resident
engineering services for 14 construction contracts to
upgrade the 310 mpd Newtown Creek Wastewater
Pollution Control Plant (WPCP). Gannett Fleming is
working on Contracts 41G, E, H and P which are for
construction of 2 new $387 million Central Resicuals
Building, The Central Residuals Building is to be
completed in Match 2013. The upgrade of the New
York City Department of Environmental Protection’s
(NYCDEP) Newtown Creek WPCP is under a
consent order from the TU.S. Enavironmental
Protection Agency (U.S. EPA) and the New York
State Department of Environmental Conservation
(NYSDEC). There are several construction and
operational consent order deadlines that must be met
during the term of this contract.

Prior to contract procutement by NYCDEP, Gannett
Fleming also completed constructability review of the
Central Residuals Building desipn and construction
documents. The Central Residuals Building consists of
secondary screening, grit classification and handling,
skimmings  handling, waste siudge screening,
deodosization, odor control and container handling
facilities, There are twelve (12) reciprocating rake